SAN ELIJO A
JOINT POWERS AUTHORITY

NN
g
B s
Ao N
NN
N

San Dieguito Water District

March 2016

Trussell

TECHNOLOGIES INC  <&——

380 Stevens Ave., Suite 308
Solana Beach, CA 92075

In association with

water and environment



POTABLE REUSE FEASIBILITY STUDY MARCH 2016

Executive Summary

California faces an unprecedented set of challenges with regard to water
management that is driven by population growth, severe droughts, and climate
change. To address these growing challenges, water agencies are developing new
local, sustainable water supplies that reduce reliance on imported water. Although
many approaches are being pursued to provide a clean, affordable, and local
drinking water supply, potable reuse is a highly attractive and cost-effective option
[...]
The reliability and effectiveness of any water reuse project starts with the upstream
wastewater treatment. There are several key treatment requirements that will help
produce a stable and ideal feed water for the advanced treatment processes. These
treatment requirements include:

* Flow equalization

* High solids retention time / biological nitrogen removal
* Proper management of dewatering recycle streams

* Filtration prior to disinfection

2.3.1.1 Flow Equalization
Flow equalization stabilizes the organic and nitrogen load to the biological process, making
the biological and each subsequent treatment step easier to operate and manage. The

VL Trussell Technologies Inc. | Pasadena | San Diego | Oakland 20

——



1

e

POTABLE REUSE FEASIBILITY STUDY OCTOBER 2015

constant flow allows the processes to become more stable and reliable. Currently SEWRF
has primary flow equalization, which is ideal.

2.3.1.2 High solids retention time / biological nitrogen removal

A high solids retention time (SRT) in the biological process is important to break down,
oxidize, and reduce the dissolved organic carbon in the secondary effluent (see Figure 2.8).
Longer SRTs promote a more diverse biological population that is capable of not only
enhancing the removal of dissolved organic carbon, but also effectively reducing the
concentrations of important chemicals of emerging concern for potable reuse.

30
]
W 25
g
g
a 20
S
(4}

&}
[S]
-E 15
[+
[=1y]
ot
S 10
=
5]
2
g s
2z
a
0
0 5 10 15 20 25 30

Solids Retention Time, days

Figure 2.8: Dissolved organic carbon reduction with longer SRT

Longer SRTs (>10 days) will also produce a superior water quality more consistently in
terms of BOD, TSS, turbidity, and TOC, and will reduce the total nitrogen concentration
with proper nitrification and denitrification. Currently SEJPA operates the SEWRF at a low
SRT of ~ 1 to 2 days to avoid nitrification; therefore, ammonia is always present at
significant concentrations in the secondary effluent (25 to 45 mg/L). This is practiced
because neither of the existing discharge permits regulates nitrogen compounds, and the
additional oxygen demand associated with nitrification would result in a significant
increase in power consumption.

The recommendation for the future secondary process is to seek the improved water

quality provided by longer SRTS and biological nitrogen removal. The proposed process
includes an anoxic selector and mixed liquor recycle in a Modified Ludzack-Ettinger (MLE)

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 21



POTABLE REUSE FEASIBILITY STUDY OCTOBER 2015

configuration (Figure 2.9). This set up provides biological nitrogen removal by converting
the nitrate formed (in the aerobic zone) into nitrogen gas (in the anoxic zone) through
denitrification. The bacteria responsible for denitrification also reduce the overall aeration
requirements by consuming nitrate instead of oxygen.

Bioreactor
Anoxic Aerobic
N, Secondary
NHS —>NO; .. Sedimentation
3
Primary NH,* I :°Z§ °‘:§ °‘;§ °‘;§ goég °‘;§ < Secondary
Effluent A 3 1%00 %0 %o ©co %o 9co Effluent

=)

| o) o (o) o) o
' o X > =

Internal Mixed Liquor Recycle

; |

WAS

Figure 2.9: Modified Ludzack-Ettinger (MLE) process schematic for biological nitrogen removal

For potable reuse, both long SRTs (e.g., 10 days) and modification of the biological process
to MLE are essential to produce a higher quality feed water for the AWT processes.

2.3.1.3 Proper management of sludge dewatering recycle streams

The dewatering of digested sludge results in liquid sidestreams that contain high
concentrations of (1) nutrients (ammonia and phosphorus), (2) polymers and organic
components that are known NDMA precursors, and (3) recalcitrant organics that behave as
strong membrane foulants. It is critical to manage and dilute these sidestreams effectively
to ensure reliable nitrification, minimize NDMA formation, provide consistent treatment,
and protect the downstream membranes. The best location to discharge these streams is
into the primary flow equalization basins, where they are diluted and slowly brought back
into the biological treatment plant when the BOD and ammonia load are lowest. Ideally,
solids handling would be performed at another facility and these liquid sidestreams would
not be returned to the potable reuse facility.

2.3.1.4 Filtration prior to disinfection

Filtration is recommended to reduce the particulate matter in the secondary effluent prior
to the disinfection process. Lower particulate levels will help improve the effectiveness of
disinfection and reduce the maintenance requirements for the online meters. The filters
will also provide a significant buffer to any process upsets in the upstream wastewater
treatment plant, making disinfection and advanced treatment more effective.

. Trussell Technologies Inc. | Pasadena | San Diego | Oakland 22



POTABLE REUSE FEASIBILITY STUDY OCTOBER 2015

2.3.2 Biological Modeling and Treatment Capacity

Biological wastewater modeling using GPS-X was utilized to determine if the existing
infrastructure and tankage available at the SEWREF is capable of treating the average daily
design flow of 5.25 MGD while operating at an SRT of 10 days. Table 2.1 compares the
modeling results at the proposed flow of 5.25 MGD with the current operating values based
on recent SEWRF process data.

Table 2.1: Current versus proposed potable reuse process parameters

Values
Parameters Units G || P Typical Design
Values
Flow MGD 2.80 5.25 -
Primary Clarifiers
# of Primary Tanlf in No. 20f6 d0f6 )
Operation
Primary Overflow Rate gpd/SF 1046 947 700-1400
Primary Detention Time hours 1.7 1.7 1.5-2.5
Bioreactors
# of Bioreactor Online No. 1of4 40f4 -
Active Bioreactor Volume MG 0.4 1.7 -
Bioreactor Detention Time hours 3.4 7.6 > I\Slci;ZNliltlglltlymgl
SRT days 2 10 -
Ibs BOD/Ibs
F/M VSS.da/y - 0.29 -
MLSS mg/L 1400 1950 1000-5000
OUR (1st Aerobic Zone) mg0,/(L.h) - 47 <100
Total Airflow scfm 800 2950 -
Secondary Clarifiers
# of Secondary Tank in Service No. 20f5 50f5 -
RAS Rate MGD 1.62 5.25 -
WAS Rate gpd 81,000 72,450 -
WAS Concentration mg/L 2800 3830 <10,000
2° Overflow Rate gpd/sf 610 432 400-700
2° Solids Loading Rate lb/(sf.d) 22.0 14.2 <28
2°BOD mg/L 8.4 4.9 <30
2°TSS mg/L 15.0 9.4 <30
2° Ammonia mg/L 25.00 0.25 -
2° Nitrite+Nitrate mg/L 0.0 133 -
2° TKN mg/L 35.0 5.1 -
kl Trussell Technologies Inc. | Pasadena | San Diego | Oakland 23



1

——

POTABLE REUSE FEASIBILITY STUDY OCTOBER 2015

Table 2.1 shows that the primary clarifiers provide abundant capacity and redundancy at
the average daily flow of 5.25 MGD, requiring only 4 of the 6 available basins to provide
desirable operating hydraulic residence times (HRTs) and surface overflow rates. Table 2.1
also shows that the four available aeration basins provide sufficient volume to treat 5.25
MGD at an SRT of 10 days. The model results suggest stable performance, reasonable
operating concentrations, and high quality nitrified effluent. Typically, an 8-hour HRT is
required for reliable nitrification compared to only 3-4 hours for conventional carbon
oxidation (low SRT). Since the aeration basins provide only 7.6 hours of detention time, it
is not recommended to treat average flows much greater than 5.25 MGD. The secondary
clarifiers also provide abundant capacity for 5.25 MGD as suggested by the lower surface
overflow and solids loading rates compared to current operations.

Based on the biological modeling results the aeration basins are the limiting process
component in terms of tankage and treatment volume. Since the existing aeration basins
are capable of reliably treating 5.25 MGD at an SRT of >10 days, a flow of 5.25 MGD is
assumed for the ultimate project without adding another aeration basin.

2.3.3 Summary of SEWRF Required Changes and Upgrades

SEWREF will require the following changes and upgrades in order to facilitate the proposed
ultimate potable reuse project:

* All wastewater flow will be treated for the potable reuse project only

* Influent wastewater flows must increase from 2.8 to 5.25 MGD.

* Convert the aeration basins to the MLE process configuration. Upgrades include
new blowers, fine bubble diffusers, internal mixed liquor recycle pumps and piping.

* Operate the upgraded MLE biological process at a high SRT (10+ days).

* Route the dewatering recycle streams to the primary flow equalization basins.

* New tertiary filters to be used prior to disinfection (i.e., ozone).

2.4 Ultimate Project Facility Flows and Preliminary Layout

This section presents the ultimate facility’s production rates and preliminary layouts,
assuming that the modifications to the SEWRF and AWPF presented in Sections 2.2 and 2.3
are employed. Figure 2.10 presents the flow diagram for the ultimate project. When
assuming losses in flow due to backwashes and in-plant uses (e.g., for analyzers,
maintenance, and other needs) the facility will produce 4.0 MGD based on an influent
wastewater flow to SEWRF of 5.25 MGD. This is a conservative estimate since the waste
streams, with the exception of the RO brine, will be recycled back to the SEWRF and can be
treated again. Recycling these flows could result in up to 4.5 MGD of product water under
ideal conditions.

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 24



POTABLE REUSE FEASIBILITY STUDY OCTOBER 2015

_ Recycle Waste
©  Streams Back
Backwash Backwash Backwash Brine (To Outfall) In Plant to SEWRF
0.15 005 [0.24 — 0.71 Use
Nitrified - 0.03
e 519 045 04 4.99 J14.75 403 ¢ n
Effluent 0503 . ) 4.00
(SEWRF) Ultraviolet Light/ .
. Ozone System o Membrane Igeversg Advanced Oxidation!
Granular Media Biological Filtration SMOsIS

Filtration Activated Carbon Pipeline Serves as

Free Chlorine

Flow Rates in MGD — Contactor
To Distribution 938 (S
[rem— 0 NV s

System S e IS -{J

Conventional Water
Treatment Plant San Dieguito Reservoir
(Badger WTP)

Figure 2.10: Ultimate project process flow diagram and flow rates

Each unit process and associated components were sized using comparable existing
facilities, and scaled based on the flow rates shown in Figure 2.10. Figure 2.11 presents the

preliminary layout for the new treatment facilities for the ultimate project.
350'

EQ and MF
BW Supply
Water
Tank

Secondary
Effluent

Membrane Filtration

Figure 2.11: Preliminary layout of new facilities for ultimate potable reuse project

To San Dieguito
Reservoir

A Trussell Technologies Inc. | Pasadena | San Diego | Oakland 25



POTABLE REUSE FEASIBILITY STUDY OCTOBER 2015

This preliminary layout can be located in the area that has been designated for potable
reuse water purification in SEJPA’s 2015 Facilities Plan. Figure 2.12 shows the scaled
layout from Figure 2.11 superimposed on the site layout from the facilities plan.

City of Encinitas
Collections Lease
Preliminary &

Primary Treatment Operations

Secondary Aeration
Treatment

b
]
i 9y
0
|-
W

Sl | g o iy
: m = :
s T
- )
3 Digestion
Advanced Water T
|\

Filters & Treatment
Disinfection

Potable Reuse
Water Purification &

Support Solar Fieds

Buildings

Solids Thickening
& Dewatering

Figure 2.12: Site layout for new facilities at SEWRF

3 Conveyance Concept

3.1 Introduction

As part of the proposed potable reuse project, an existing 30-inch low-pressure San
Dieguito Water District (SDWD) pipeline could be rehabilitated and used to convey
advanced treated water from the SEWRF to San Dieguito Reservoir. This section provides
preliminary recommendations for the conveyance facilities, including recommendations
for the rehabilitation of this pipeline and pumping requirements. This section also includes
an overview of construction requirements, CEQA screening of the pipeline facilities, and
preliminary construction cost estimates.

The recommendations for the conveyance system are included in the following sections:

* Section 3.1: Introduction

* Section 3.2: Pipe Materials - Provides recommendations for pipeline materials.

* Section 3.3: Hydraulic Evaluation - Provides the results of hydraulic evaluation,
including pipe diameter, pressure ratings and pumping requirements.

* Section 3.4: Construction Requirements - Provides construction requirements
for slip lining requirements and an overview of construction by pipe segment.

&&T Trussell Technologies Inc. | Pasadena | San Diego | Oakland 26



1

e

POTABLE REUSE FEASIBILITY STUDY OCTOBER 2015

* Section 3.5: CEQA Screening - Describes the potential environmental impacts
associated with construction of the pipeline.

* Section 3.6: Preliminary Construction Cost Estimate - Provides a budgetary
estimate of construction costs for the proposed conveyance facilities.

3.2 Pipe Materials

The two most viable pipe material options for slip lining in a pressure pipe application are
high-density polyethylene (HDPE) and fusible PVC. Other materials are available for open
cut piping, including steel and ductile iron; however, it is assumed that open cut segments
would be installed with the same material as the slip line segments. HDPE and PVC are
discussed further below.

3.2.1 HDPE

HDPE is available in ductile iron pipe sizes (DIPS) and iron pipe sizes (IPS) under AWWA
Standard C906. DIPS HDPE pipe sizes match the outside diameter (OD) of ductile iron pipe
and IPS HDPE pipe sizes match the OD of steel pipe. Either pipe size can be connected to
any type of pipe with appropriate fittings.

HDPE can be supplied using resins that include PE 3408/3608 designation or a newer PE
4710 designation. An HDPE supplier (Isco) claims that most new HDPE products sold are of
the PE 4710 designation. Isco indicates the 4710 resin has a higher stress crack resistance
and higher pressure ratings (at the same DR) compared to PE 3408/3608 pipe and that the
cost per pound for PE 4710 and PE 3408/3608 is virtually the same. According to Isco, the
PE 4710 designation is an all-around better quality material; however, PE 4710 is currently
not covered in AWWA C906-07. For HDPE, designing around PE3408/3608 pressure
ratings is recommended, and either PE 4710 or PE3408/3608 pipe can be specified for the
installation. In other words, the higher pressure rating identified by the suppliers of HDPE
pipe for PE4710 would be ignored or considered a factor of safety since it is not currently
accepted through AWWA standards. HDPE uses butt-welded joints.

Fittings for HDPE 12-inch diameter and smaller are typically molded and fittings larger
than 12-inches are fabricated from straight pipe segments. Fabricated fittings are de-rated,
therefore the pressure rating of fabricated fittings is lower than the pressure rating for
straight pipe of the same DR. The result is that fabricated fittings must be a thicker wall
(lower DR) than the adjacent pipe and the ends of the fitting are tapered to match the
thickness of the connecting pipe. This situation often presents a design challenge in higher
pressure applications, as fittings with the appropriate pressure rating may not be available.
Using mechanical joints with steel or ductile iron fittings is an option, but mechanical joints
in HDPE applications are a potential mode of failure that must be considered. This point is
presented because IPS HDPE above 24-inch outside diameter may not be available lower
than DR 9, and DR 9 is recommended for the lower elevation reaches of this pipeline.

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 27



1

e

POTABLE REUSE FEASIBILITY STUDY OCTOBER 2015

There have been concerns raised in the industry regarding the potential for oxidative
degradation of HDPE used for chlorinated water applications. Some studies have
concluded that oxidative degradation could result in long term issues with crack
propagation and failure of HDPE pipe. This concern is highly contested in the industry, and
there have been numerous studies with conflicting results. Unfortunately, AWWA and the
American Society for Testing and Materials (ASTM) have not addressed the issue of
oxidative degradation in HDPE pipe to date. Many utility owners have stopped using HDPE
[...]
2.1  PROPOSED AWT TREATMENT TRAIN ...cvuiurressressessssesssssssessssssssssssssssesssssssssssssssssssnsssssesssssssessssessssssssssssssssssssssssssssssssesssssssssssnes 7
2.2 WATER RECLAMATION FACILITY REQUIREMENTS AND LIMITATIONS....ocovtrumenisressressesssressssessessssesssssssessssesssssssssssssssssessssssenes 9
2.2.1 Wastewater Treatment REQUITEIMEINLES. ........ocoeoreroversserssessesssinesssessssssssasssassssesssssssssssssssssssssanses .10
2.2.2 Biological Modeling and Treatment Capacity ... .10
2.2.3 Summary of SEWRF Required Changes and UPGrades..........erimmeeromeersonsessonsessns W11
2.3 NEAR-TERM PROJECT ADVANCED TREATMENT FACILITY FLOWS AND PRELIMINARY LAYOUT ..cvuvevererrenseresseressenssrennens 11
3 CONVEYANCE CONCEPT ...ooiiiimsmsssssmsssssssssssssssssssssssssssssssssss s st sssasas s s st sa s s s 13
3.1 INTRODUCTION ..ocorurrrrererenne
3.2 HYDRAULIC EVALUATION
3.2.1 Pipe Diameter and PUMPING ReQUIF@MENES........coucrcveeorsrsmsrinserissesssssissessssessssssssssassess .14
3.2.2  Proposed Pipe PreSSUTe RALING.....ccucmermmeersmecrssmsesssssesssssesismsesssmsessssesssssssssssssssssmssssanees .15
3.3  PRELIMINARY CONSTRUCTION COST ESTIMATE ..c.eceutriurenseresssrsssessssesssssssessressssessessssessssesssssssessssessssssssssssesssssssssssssssssssensssesssns 16
3.3.1 Pipeline CoStS....cworvnrrerserreeren. .16
3.3.2 Pump Station and Discharge Structure...... .16
3.3.3  Cost Estimate........ccenn. .17
4 RESERVOIR CONCEPT ...ooiiisiscmsmsmsmssssssssssssssssssssssssssssssssasssssssssss s st st s sssss s s s s s sasasanassnsnens 18
4.1  REGULATORY OVERVIEW ..utviitresisrsresssresssssssesssresssssssessssesssssssessssesssssssessssesssssssssssssssssssasssssssssssssssssassssassssassssnssssssssssssnssssnenssssansans 18
4.1.1 Compliance with Retention Time ReQUITEMENLS .........ccouweorservmsrsmesissesmssessesssssssssssssssassens 19
4.1.2 Compliance With Dilution REQUITEMENLS .........cwwoeremserserissesmsssssssisssssmsssssssissessssssssssssssssssssssssssssssssesssssans .19
4.2  CONCEPTUAL OPERATION OF THE SAN DIEGUITO RESERVOIR...c.ccouureurerersersssessersssessssssssssssssssssssssssssssssssssssssssssssssssssssssssassnss 20
4.2.1 Redirection of exiSting iNfIOWS £0 SDR........covcrvverreerrseerisnecrisssesssssessssesssssessssessssessssssssssssssses .20
4.2.2 Water quality improvements at Lake Hodges ... .21
4.2.3  Rerouting of filter wash water flows.. . s .21
4.2.4 Modification of SDR Elevation Requirements.... .21
4.2.5  DIedGiNg Of SDR.eeeeeerseerseserssserisseesisseesisssesisssesssssesssssssissssisssssssssssssssssssssssssssssasssssssssssans 22
4.2.6  Maximizing dilution oOf AWPF flOWS Qt SDR......cmerrmeersmeerenscrsssserssssesssssessnsessonees .22
5  PROJECT CONSTRAINTS....citttmtssststsssssssssssssssssssssssssssssassssssssssssssssssssasssssss s s st stsssasssssss e s s sssasssasassssssnassssnsnes 22
6 PROJECT COST AND SCHEDULE.....cccoismmmmmsmsmssssssssmssssssssssssssssssssssssssssssssssssssssssssssssssssssassssssssssssssssssssasasssnsssns 23
REFERENCES ...ttt sssssssssss st ss st AR AR AR AR AR AR SRR AR R R AR AR R 26
T Trussell Technologies Inc. | Pasadena | San Diego | Oakland 6

——



1

e

POTABLE REUSE FEASIBILITY STUDY MARCH 2016

1 Introduction

The purpose of this technical memorandum #3 (TM#3) is to develop a near-term project
for the regional potable reuse sought by SFID, SEJPA, and SDWD. TM#3 focuses on the
components of the near-term project and the major constraints that might inhibit or delay
its realization. This project is meant to serve as either a stand-alone project, or as a project
that could be integrated into the long-term vision proposed in TM#2.

TM#3 is organized to show the major components of the near-term potable reuse project,
important project constraints, schedule, and costs. The analysis includes an estimated cost
per acre-foot of water of $1,890. The TM is structured with the following sections:

* Section 1: Introduction

* Section 2: Treatment Concept, including advanced water treatment facilities and
water recycling facility upgrades

¢ Section 3: Conveyance Concept

* Section 4: Reservoir Concept

e Section 5: Project Constraints

* Section 6: Project Cost and Schedule

2 Treatment Concept

The State’s draft SWA regulation recognizes that one of the key differences between
groundwater recharge and SWA is the shortened response times available in SWA projects.
To compensate, the draft regulations specify reservoir requirements including:

1. Retention time requirement: minimum theoretical hydraulic retention time (HRT) of
6 months, and
2. Dilution requirement: achieving one of the two following options
a. 100:1 dilution in the reservoir, or
b. 10:1 dilution in the reservoir, plus 1-log additional control of pathogens at the
AWPF to achieve 13/11/11 log control of virus, Giardia, and Cryptosporidium

The near-term project is built on the assumption that the regional project will maximize
potable reuse water production while meeting the requirements of the draft SWA
regulation. The calculation of maximum flows (up to 1 MGD) is discussed in subsequent
sections (including Sections 2.2 and 4).

2.1 Proposed AWT Treatment Train
The proposed AWT treatment train for the SWA project is presented in Figure 2.1.

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 7



1

——

POTABLE REUSE FEASIBILITY STUDY MARCH 2016

. . Free
Membrane Reverse Ultraviolet Light/ S
Advanced Chlorine in

Filtration Osmosis Pipeline

. SDR
Nitrified Oxidation
Tertiary —>l{f 1 —> >l — || — — |
Effluent

Figure 2.1 — Proposed treatment train for Surface Water Augmentation project.

Badger WFP

The train utilizes the existing standard for high-level treatment—the full advanced
treatment (FAT) train consisting of MF, RO, UV/AOP—along with free chlorine disinfection.
Free chlorine disinfection is provided in the pipeline to achieve 6 additional logs of virus
inactivation. The SWA train provides pathogen removal levels in excess of 13/11/11 log
control (Table 2.1). This redundancy above 12/10/10 is necessary for projects that use
lower levels of dilution (10:1 vs. 100:1). Achieving 13/11/11 therefore provides flexibility
to seek lower dilution credits if needed.

Table 2.1: Pathogen log removal values (LRVs) provided by the proposed AWPF

Nitrified Ultraviolet Light/ Free Maximum

Tertiary  Membrane Reverse Advanced Chlorine in AWPF LRV SWA

Effuent  Filtration Osmosis Oxidation Pipeline Credits Requirements
Virus 2 0 2 6 6 16 13
Giardia 2 4 2 6 0 14 11
Crypto 1 4 2 6 0 13 11

The effectiveness of the full advanced treatment train in controlling toxic chemicals has
been demonstrated at numerous potable reuse facilities. DDW has also stated their belief
that this treatment train provides sufficient control of toxic chemicals, including CECs. As
an added safeguard, additional contaminant reduction occurs through the dilution of the
advanced treated water in the reservoir. Dilution is effective at the control of chemicals,
since these contaminants do not typically require the same log-reduction requirements as
pathogens (NRC 2012).

The Badger WFP constitutes the final barrier, providing additional pathogen control of up
to 5/4/2 for virus, Giardia, and Cryptosporidium downstream of the SDR. Design features
that allow for rapid detection and response to treatment excursions should also be
included (see TM#2). These resiliency features include extensive process monitoring, a
high degree of interagency communication, and options for diverting off-spec water (see
TM#2).

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 8



1

——

POTABLE REUSE FEASIBILITY STUDY MARCH 2016

2.2 Water Reclamation Facility Requirements and Limitations

The San Elijo Water Reclamation Facility (SEWRF) will supply the source water for the
proposed potable reuse project. The SEWREF is located in Cardiff by the Sea, California and
is owned and operated by the SEJPA. The SEWRF is permitted to produce up to 3.0 million
gallons per day (MGD) of tertiary treated wastewater in compliance with the California
Department of Public Health Title 22 Code of Regulations for recycled water users and
discharge up to 5.25 MGD of secondary treated wastewater in compliance with their
Environmental Protection Agency’s (EPA) National Pollutant Discharge Elimination System
(NPDES) permit to the Pacific Ocean via an ocean outfall. The recycled water treatment
train includes primary sedimentation, secondary aeration and clarification, filtration, and
chlorine disinfection. Up to 2.48 MGD of recycled water is filtered with granular media
filters (GMF), and as of 2013, an additional 0.5 MGD can be filtered with microfiltration
(MF) and reverse osmosis (RO) to reduce the recycled water salinity. Currently SEWRF
treats an average influent flow of 2.8 MGD, however recycled water demands vary
throughout the year ranging from as high as 2.3 MGD in the summer to as low as 0.3 MGD
in the winter. Secondary effluent flows in excess of the recycled water demands are
discharged directly to the ocean via outfall. To facilitate potable reuse production, an
additional 1.2 MGD of wastewater flow will be needed. A projected breakdown of SEWRF
effluent flows is shown in Figure 2.2, showing that approximately 4.0 MGD of influent flow
will be required to serve both potable and non-potable reuse needs for the proposed
project.

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 9



POTABLE REUSE FEASIBILITY STUDY MARCH 2016

Projected Effluent Flows from SEWRF
(Based on 2014 Monthly Flow Data)

4.5

4.0

Monthly Average Flow (MGD)

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

| H Potable Reuse HRecycled Outfall |

Figure 2.2 — Projected Monthly Average Flow Breakdown to Maintain Current Non-
Potable Reuse Commitments and 1.0 MGD of Potable Reuse Production

2.2.1 Wastewater Treatment Requirements

The reliability and effectiveness of any water reuse project starts with the upstream
wastewater treatment. There are several key treatment requirements that will help
produce a stable and ideal feed water for the advanced treatment processes. These
treatment requirements include:

* Flow equalization

* High solids retention time / biological nitrogen removal
* Proper management of dewatering recycle streams

* Filtration prior to advanced treatment

The importance of these requirements is elaborated in TM#2 and is necessary for both the
near-term and ultimate potable reuse projects.

2.2.2 Biological Modeling and Treatment Capacity

Biological wastewater modeling using GPS-X was utilized to determine if the existing
infrastructure and tankage available at the SEWRF is capable of treating the average daily
design flow of 5.25 MGD while operating at an SRT of 10 days. This would result in a high

1 Trussell Technologies Inc. | Pasadena | San Diego | Oakland 10

N



1

——

POTABLE REUSE FEASIBILITY STUDY MARCH 2016

quality nitrified feed water for the advanced treatment facilities. Based on the biological
modeling results that were presented in TM#2, the aeration basins are the limiting process
component in terms of tankage and treatment volume, but are capable of reliably nitrifying
5.25 MGD, so treating the required flow of 4.0 MGD for the near-term project will not be an
issue with appropriate equipment upgrades to the existing infrastructure.

2.2.3 Summary of SEWRF Required Changes and Upgrades

SEWREF will require the following changes and upgrades in order to facilitate the proposed
near-term potable reuse project:

* Influent wastewater flows must increase from 2.8 to 4.0 MGD.

* Convert the aeration basins to the MLE process configuration. Upgrades include
new blowers, fine bubble diffusers, internal mixed liquor recycle pumps, surface
wasting system and piping.

* Operate the upgraded MLE biological process at a high SRT (10+ days).

* Route the dewatering recycle streams to the primary flow equalization basins.

* New tertiary filters to be used prior to advanced treatment.

2.3 Near-Term Project Advanced Treatment Facility Flows and Preliminary

Layout
This section presents the near-term project advanced treatment facility’s production rates
and preliminary layouts, assuming that the modifications to the SEWRF and AWPF
presented in Sections 2.1 and 2.2 are undertaken. Figure 2.3 presents the flow diagram for
the near-term project. When assuming losses in flow due to backwashes and in-plant uses
(e.g., for analyzers, maintenance, and other needs) the facility will produce 1.0 MGD based
on an influent wastewater flow to SEWRF of 1.3 MGD (1.2 MGD plus 0.1 MGD of recycle
from AWPF). This is a conservative estimate since the waste streams, with the exception of
the RO brine, will be recycled back to the SEWRF and can be treated again.

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 11



POTABLE REUSE FEASIBILITY STUDY MARCH 2016

Recycle Waste Streams Back to SEWRF

Cd

0.04 0.06 | |
Backwash Backwash —> ().1 8 Brine (To Outfall) 0.01
= In Plant Use
Secondary 1.29 11.25 1.1 101\
Effluent ———> > )
(SEWRE) _ Ultraviolet Light/ o
Granular Media Membrane Reverse Osmosis Advanced Oxidation Pipeline
Filtration Filtration Serves as
Free
Chlorine
Flows in MGD Contactor
1.00 MGD

Conventional Water
Treatment Plant
(Badger WTP)

(1120 ac-ft/yr)

San Dieguito Reservoir
(6 Month HRT)

Figure 2.3 — Near-term project advanced treatment process flow diagram and flow
rates

Each unit process and associated components were sized using comparable existing
facilities, and scaled based on the flow rates shown in Figure 2.3. Figure 2.4 presents the
preliminary layout for the new treatment facilities for the near-term project.

135

EQand MF
BW Supply
Water Tank

- -

Figure 2.4 — Preliminary layout of facilities for near-term potable reuse project

T Trussell Technologies Inc. | Pasadena | San Diego | Oakland 12

—



POTABLE REUSE FEASIBILITY STUDY MARCH 2016

This preliminary layout can be located in the area that has been designated for potable
reuse water purification in SEJPA’s 2015 Facilities Plan. Figure 2.5 shows the scaled layout
from Figure 2.4 superimposed on the site layout from the facilities plan.

b
,‘ﬂ‘ 3 City of Encinitas

Collections Lease
p Secondat
Community Treatmerg
Bike Path
7= [ = 1w ]
i

Preliminary &

Primary Treatment Operations

| |
— -t

Potable Reuse
Water Purification &
Support Solar Fields
Buildings -
Cogeneration & :
Class A Biosolids

Solids Thickening
& Dewatering

Flow Equalization

Figure 2.5 — Site layout for potable reuse system at SEWRF. Yellow box shows
layout of new facilities described in Figure 2.4.

3 Conveyance Concept

3.1 Introduction

As part of the proposed potable reuse project, an existing 30-inch low-pressure San
Dieguito Water District (SDWD) pipeline could be rehabilitated and used to convey
advanced treated water from the SEWRF to San Dieguito Reservoir. This section provides
preliminary recommendations for the conveyance system under a near-term project to
deliver up to 1 MGD of advanced treated water to the reservoir. Recommendations include
pipeline rehabilitation efforts and pumping requirements. For the purpose of this
evaluation, the near-term project would be a stand-alone project that would only be sized
to deliver 1 MGD and would not consider installing larger pipe for future flows. If the
ultimate project were to occur after the near-term project, the pipeline and pump station
would have to be replaced with larger facilities. Details on the conveyance system for the
ultimate project are included in TM#2.

The recommendations for the conveyance system are included in the following sections:

e Section 3.1: Introduction

L Trussell Technologies Inc. | Pasadena | San Diego | Oakland 13



1

——

POTABLE REUSE FEASIBILITY STUDY MARCH 2016

* Section 3.2: Hydraulic Evaluation - Provides the results of hydraulic evaluation,
including pipe diameter, pressure ratings and pumping requirements.

* Section 3.3: Preliminary Construction Cost Estimate - Provides a budgetary
estimate of construction costs for the proposed conveyance facilities.

Refer to TM#2 for information on pipe materials, construction requirements and CEQA
screening, which remain applicable to the near-term project.

3.2 Hydraulic Evaluation

A hydraulic evaluation was conducted to recommend pipe diameter and pressure ratings
for the proposed pipeline under the near-term project. The following assumptions were
used in preparing preliminary hydraulic calculations.

* Maximum flow through the pipeline will be 1 MGD or approximately 700 gallons per
minute (gpm) from SEWRF to San Dieguito Reservoir.
* Length of pipeline from SEWRF to San Dieguito reservoir is estimated to be 27,050
lineal feet (LF):
o 2,200 LF of new pipeline from SEWREF to the slip line segment, including a
segment to be relocated by Caltrans,
o 23,250 LF of existing 30-inch low-pressure pipeline to be slip lined, and
o 1,600 LF of pipeline of 16-inch DR 25 PVC (previously installed to replace the
low-pressure line at two locations).
* Elevation of the proposed conveyance pump station at SEWRF is estimated to be 40
feet above mean sea level (MSL). Future location of this pump station is unknown.
* Elevation of the discharge at San Dieguito reservoir is approximately 240 feet above
MSL.
¢ (C-value used for hydraulic calculations is 120.
* Assumed hydraulic pumping efficiency is 80%.

An excel spreadsheet model was used to determine select pipe diameter, determine
pumping requirements, and pressure requirements. The results are summarized below.

3.2.1 Pipe Diameter and Pumping Requirements

Flow velocity and pumping horsepower requirements were calculated for two options:

. Option 1: Using 12-inch DR 18 PVC for the new pipeline, except that existing 16-
inch DR 25 PVC segments would remain in place.

. Option 2: Using 8-inch DR 18 PVC for the new pipeline (slip line and open cut
segments), except that existing 16-inch DR 25 PVC segments would remain in place.

Table 3.1 summarizes the length, inside diameter, flow velocity and headloss in the existing
16-inch pipe, and the two options for slip lining at a flow rate of 1 MGD.

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 14



POTABLE REUSE FEASIBILITY STUDY MARCH 2016

Table 3.1: Summary of Pipeline Velocity and Headloss

Pipe Segment Length Inside Pipe Flow Retention Headloss
Diameter Velocity Time
Existing 16-inch DR 25 PVC 1,600 LF 15.92” 1.1 ft/s 24 min 1ft
| Option 1: 12-inch DR 18 PVC 25,450 LF 11.65” 2.1 ft/s 3.4 hours 44 ft |
| Option 2: 8-inch DR 18 PVC 25,450 LF 7.98” 4.5 ft/s 1.6 hours 278 ft |

Static head from SEWREF to the San Dieguito Reservoir discharge is approximately 200 feet.
Based on the head losses in Table 3.1 and static head, the pumping requirements for each
option are presented in Table 3.2. Total station horsepower is total motor horsepower and
will depend on the number of pumps installed. Assuming one standby pump at the pump
station to provide firm capacity, a reasonable estimate of total station horsepower
considering standard motor sizes and standby pumps is 1.5 x the hydraulic horsepower,
rounded up to the nearest 50 HP.

Table 3.2: Summary of Pumping Requirements

Pipeline Static TDH Hydraulic Est. Total Station
Headloss Head Horsepower Horsepower
Option 1: 12-inch
DR 18 PVC 44 ft 200 ft 244 ft 54 HP 100 HP
Option 2: 8-inch
| DR 18 PVC 278 ft 200 ft 478 ft 105 HP 200 HP |

The total station horsepower (and installed capital cost) for the pump station under Option
1 will be lower than Option 2, and the additional 234 feet of pumping head and associated
power costs will add up over time. When the final flow scenarios are developed for the
project, the engineering team should conduct an analysis of capital cost versus pumping
costs to select the final pipe size and size the pump station accordingly. For the purpose of
this study and the cost estimates below, a 12-inch PVC pipe is assumed, since pumping
costs will likely exceed the capital cost savings of a smaller pipe in a relatively short period
of time.

3.2.2 Proposed Pipe Pressure Rating

Pressures in the 12-inch PVC pipeline for the near-term project would be nearly identical